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2.545 GHz 2.550 GHz 1.000 MHz 254581 GHz -37.65 dBm -12.65 dB 2.600 GHz 2.620 GHz 100.000 kHz 2.61185 GHz -0.44 dBm -30.44 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Conducted Spurious Emission

LTE Band 38 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

[=)|(specmum )

Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,00 dB Mode Auto Sweep
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 909.107925 MHz -42.51 dBm -17.51dB 30,000 MHz 1,000 GHz 1.000 MHz 954,19040 MHz -42.31 dém -17.31 d8
1.000 GHz 2,550 GHz 1.000 MHz 2.4B8550 GHz -41.37 dBm -16.37 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50177 GHz -41.50 dBm -16.50 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.97508 GHz -41.23 dBm -16.23 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.98300 GHz -41.34 dBm -16.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97675 GHz -36.66 dBm -11.66 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.97225 GHz -36.68 dBm -11.68 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.20888 GHz -37.54 dBm -12,54 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.17339 GHz -37.55 dBm -12.65 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88176 GHz -36.02 dBm -11.02 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51176 GHz -36.01 dBm -11.01 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60230 GHz -32.44 dBm -7.44 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60380 GHz -32.31 dBm -7.31dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25474 GHz -33.96 dBm -8.96 dB 18.000 GHz 27,000 GHz 1.000 MHz 20.30362 GHz -34.07 dém -0.07 d&
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20.000 MHz 1,000 GHz 1.000 MHz 952,25137 MHz -42.33 dém -17.33 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.50293 GHz -41.26 dBm -16.26 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,98102 GHz -41,34 dBm -16.34 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.02276 GHz -36.53 dBm -11.53 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.19238 GHz -37.50 dém -12.50 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.93526 GHz -36.15 dBm -11.15 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.61030 GHz -32,51 dBém -7.51 dB
18.000 GHz 27.000 GHz 1.000 MHz 1827323 GHz -33.80 dBm -8.80 d&
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LTE Band 38/ 10MHz
Lowest Channel / QPSK Middle Channel / QPSK

ctrum
Ref Level 0.00 dém  Offset 16.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,00 dB Mode Auto Sweep
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -42,48 dBm -17.48 dB 30,000 MHz 1,000 GHz 1.000 MHz 918.21834 MHz -42.40 dBm -17.40 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52811 GHz -41.37 dBm -16.37 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51029 GHz -41.05 dBm -16.05 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.98948 GHz -41.38 dBm -16.38 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.96825 GHz -41.38 dBm -16.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96075 GHz -36.66 dBm -11.66 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92426 GHz -36.50 dBm -11.50 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.21738 GHz -37.44 dBm -12.44 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.20438 GHz -37.55 dBm -12.65 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88826 GHz -36.00 dBm -11.00 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.64867 GHz -36.12 dBm -11.12 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60280 GHz -32.55 dBm -7.55 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60130 GHz -32.61 dBm -7.61dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24624 GHz -33.91 dBm -8.91 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24924 GHz -33.83 dBm -8.83 d&
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20.000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -42.22 dém -17.22 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.52191 GHz -41,37 dBm -16.37 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,93226 GHz -41,33 dBm -16.33 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -36.52 dBm -11.52 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.21438 GHz -37.67 dém -12.67 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90976 GHz -36.21 dBm -11.21 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60030 GHz -32.54 dBm -7.54 dB
18.000 GHz 27.000 GHz 1.000 MHz 1824624 GHz -33.87 dBm -8.87 d&
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LTE Band 38/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
ctrum
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.60820 MHz -42.22 dBm -17.22 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz -42.38 dBm -17.38 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52540 GHz -41.43 dBm -16.43 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.50797 GHz -41,13 dBm -16.13 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.98732 GHz -41.21 dBm -16.21 dB 2.640 GHz 3,000 GHz 1.000 MHz 2.97436 GHz -41,39 dem -16,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -36.62 dBm -11.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92876 GHz -36.58 dBm -11.58 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.21438 GHz -37.45 dBm -12,45 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,19888 GHz -37.50 dBm -12,50 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80576 GHz -36.17 dBm -11.17 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.80076 GHz -36.02 dBm -11.02 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60630 GHz -32.46 dBm -7.46 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.61780 GHz -32.46 dBm -7.46 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24374 GHz -33.90 dBm -8.90 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25374 GHz -33.78 dBm -8.78 dB
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20.000 MHz 1,000 GHz 1.000 MHz 900.86707 MHz -42.57 dém -17.57 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.52540 GHz -41.37 dBm -16.37 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,94792 GHz -41,25 dBm -16.25 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -36.49 dBm -11.49 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.19588 GHz -37.64 dBm -12.64 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88726 GHz -36.11 dBm -11.11 dB
14,000 GHz 18,000 GHz 1.000 MHz 1762430 GHz -32,55 dBém -7.55 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.27923 GHz -33.93 dBém -8.93 d&
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LTE Band 38/ 20MHz
Lowest Channel / QPSK Middle Channel / QPSK

ctrum
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Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.66017 MHz -42.30 dBm -17.30 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz -42.45 dBm -17.45 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.53857 GHz -40.97 dBm -15.97 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.47116 GHz -41.24 dBm -16.24 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.96807 GHz -41.37 dBm -16.37 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.97616 GHz -41.39 dBm -16.39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -36.37 dBm -11.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91876 GHz -36.66 dBm -11.66 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.19938 GHz -37.54 dBm -12,54 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.19538 GHz -37.49 dBm -12.49 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88326 GHz -36.11 dBm -11.11 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89526 GHz -36.26 dBm -11.26 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60330 GHz -32.43 dBm -7.43 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60180 GHz -32.37 dBm -7.37 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.72665 GHz -33.80 dBm -8.89 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25224 GHz -33,92 dém -8,92 dé
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20.000 MHz 1,000 GHz 1.000 MHz 895.04998 MHz -42.54 dém -17.54 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.48550 GHz -41.19 dBm -16.19 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,96141 GHz -41,09 dBm -16.09 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -36.60 dBm -11.60 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.19988 GHz -37.66 dém -12.66 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.90576 GHz -36.18 dim -11.18 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.61030 GHz -32,38 dBém -7.38 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.22674 GHz -33.83 dBém -8.83 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG1N2419-01B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0020
40 Normal Voltage 0.0028
30 Normal Voltage 0.0032
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0054
0 Normal Voltage 0.0026
PASS
-10 Normal Voltage 0.0002
-20 Normal Voltage 0.0016
-30 Normal Voltage 0.0015
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0053
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A38-25 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.87 5.88 6.61 PASS
TEL : 886-3-327-3456 Page Number : A41-1 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 41/ 20MHz / QPSK LTE Band 41/ 20MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 474 | 476 | 9.85 | 9.79 | 1454  14.15 | 18.90 | 18.90
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.75 - 9.75 - 1418 | - |1878| -
TEL : 886-3-327-3456 Page Number 1 A41-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 41

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.6a dBm) ™M1[1] 17.23 dBm)
M1 2.59374900 GHz 1 2.59247100 GHz,
20 20
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.503749 GHz 17.63 dam nd8 down 4.735 MHz ML 2,502471 GHz 17.23 dam nd8 down 4,755 MRz
TL 1 2,590622 GHz -8.70 dBm nd8 26.00 dB TL L 2.550842 GHz -9.98 dBm n 26.00 dB
T2 1 2,595358 GHz -10.00 d8m Q factor 547.8 T2 1 2.595398 GHz -9.30 dBm Q factor 545.2
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum

Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz

pectrum

(=]

Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
19.70 dBm) ™M1[1] 17.06 dBm)
2.5919410 GHz M1 2.5971560 GHZ]
20 20
p - X
Ao 260048 | e BB 26.00 dB
104 0.850000000 MHz| 10 4 B’ 9.790000000 MHZ|
] Q factor A 263.1 ] Q factor 265.3
| I
| 0 di
19 7
v ¥
s 10 di i
\ [
20d
i ; J
[N LV A Va2 e .
v, b efPri ]
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,591941 GHz 19.70 dam nd8 down 9.85 MHz ML 2.507156 GHz 17.86 dam nd8 down 9,79 WHz
T 1 2580065 GHz -6.40 dBm nd8 26.00 dB TL L 2,588065 GHz -7.68 dBm nd8 26,00 d8
T2 1 2,597915 GHz -6.81 dBm Q factor 263.1 T2 1 2.597855 GHz -7.83 dBm Q factor 265.3
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.79 dbm)| 15.99 dBm
2.5897330 GHz 2.5943490 GHZ]
20 20
N L 26.00 dB 26.00 dB
104 A v Sy 14.535000000 MHz| 104 P Vi e, 14.146000000 MHz
Q factor 1 178.2] ] 183.4
a o l 1
10 d -10 di - -
|
20 d 20 d |
~ L " A ] N -
X "\ Ve i PN Vel R WL DAY
At - et | “
k 30 e v
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589733 GHz 17.79 dBm nd@ down 14,535 MH2 M1 2.594349 GHz 15.99 dBm nd@ down 14,146 MHZ
T 1 2,585717 GHz ~7.94 dBm nd8 26.00 dB TL L 2,585927 GHz -10.38 dBm 26,00 d8
T2 1 2,600253 GHz -7.88 dBm Q factor 178.2 T2 1 2.600073 GHz -10.23 dém 183.4
L it ] - L ) L]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

G G
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.01 dBm) ™M1[1]
M1 2.5872060 GHz
20 20
J‘\ 26.00 dB)| n‘c\b 26.00 dB|
o Vil heviel 18.901000000 MHz 04 e An e IV g, 18.901000000 MHz
136.9) J Q factor "1 137.4
od 0 d
-10 df -10 d f
/ |
204 ~ 20d
n oS [E . o A X
oAb e W AAAA A e WALATY SYLTEAY
Tl
-40 ds
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,587206 GHz 18.01 dBm nd@ down 18.901 MHz M1 2.597236 GHz 15.22 dBm nd@ down 18,901 MHZ
T 1 2,58349 GHz -7.60 dBm nd8 26.00 dB TL L 2,583569 GHz -10.89 dBm n 26,00 d8
T2 1 2,602391 GHz -7.68 dBm Q factor 136.9 T2 1 2.602471 GHz -11.24 d8m Q factor 137.4
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.65 dBm)| ™M1[1] 17.91 dBm)
.59379900 GHZ| M 2.5908820 GHZ]
20 20
wide 26.00 dB - . ~_pde 26.00 dB
o J LV S s Akt L WALV 4.745000000 MHZ 04 Al R VAN SR Vel ol N, 9.750000000 MHZ]
T Q factor \l 546.6) 1 Q factor \ 265.7
d | P | !
a o
[ 1 J 1
10 df \i 10 d T \,
/ \ / \
z0d ) 20d
A AR | »
i o ~ -
Ly WA WA 9 A A0 g - T
v X
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,503799 GHz 15.65 dam nd8 down 4.745 MRz ML 2.500882 GHz 17.31 dam nd8 down 9.75 WHz
T 1 2,590642 GHz -11.49 dam nd8 26.00 dB TL L 2,588185 GHz -6.07 dBm nd8 26,00 d8
T2 1 2,595388 GHz -9.92 dBm Q factor 546.6 T2 1 2.597935 GHz -9.00 dBm Q factor 265.7

L it J -

\ ) J [

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.90 dbm)| MI[1] 14.53 dBm
2.5985440 GHz 2.5929600 GHZ]
20 20
ndB m 26.00 dB| : ndB 26.00 dB)
g PPAN Aol ey | g BB SV 14.176000000 MHZz 0d AN AL o1 N o B e Jons 18.781000000 MHz
f : | 183.3 { g 5'tacto 138.1
d | P
a o
! [
10 df b : 10 o { L
' ] R. ' ( ~
20 d ’," L) 20 d \I
- / L A \ b s
R b ] S v
-40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.598544 GHz 14,90 dam nd8 down 14.176 MHz ML 2,50296 GHz 14,53 dam nd8 down 18,781 MHz
T 1 2,585897 GHz -11.03 dam nd8 26.00 dB TL L 2,583669 GHz -9.29 dBm 26,00 d8
T2 1 2,600073 GHz -10.96 dBm Q factor 1B3.3 T2 1 2.602471 GHz -12.05 dém 138.1
L it ] - L ) ] L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 450 | 447 | 899 | 9.03 | 13.40  13.46 | 17.86 | 17.90
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.49 - 9.01 - | 13.37 - 1794 | -
TEL : 886-3-327-3456 Page Number 1 A41-6 of 25

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 41

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 12,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.62 dBm 17.06 dBm)|
9401900 GHZ] 2 1800 GHz]
= . 4.495504496 MHz @ 34466 MHZ
I Y S W
10d 104d ; .
od ! ‘ od f y
u ! 4 / 4
-0 -10 d .
7 \ T
/ \ / \
20 d = <
[~ ~
A TS . f |
el S -
40 df 40 df
50 d 50 d
&nd 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594019 GHz 18.62 dam ML 2.505118 GHz 17.06 dBm
TL 1 2,5907522 GHz 13.73 dBm Oce Bw 4,495504496 MHz TL L 2.5807622 GHz 9.78 dBm Oce Bw 4.455534466 MHz
T2 1 2.5052478 GHz 12.22 dem T2 1 25052278 GHz 10.37 dam

L U J L JU J

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.81 dBm 19.00 dBm)|
- 2.5934200 GHz - 2.5956970 GHZ]
[E I £.991008991 MHz [avaary W 9.030969031 MHz
10d 104
/ \ !
od { T 0 d 1
1 /
-10 df \ -10 d f
-
20 dam o~ S — 20 d
YR\ YAV LT / o )
éif ¥ aY o oYY | e
- -30 dBhre =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50342 GHz 18.81 dam ML 2.505697 GHz 19.00 dém
T 1 2,5805045 GHz 12.56 dBm Oce Bw £.991008951 MHz TL L 2.5885045 GHz 11.63 dBm Oce Bw 9.030969031 MHz
T2 1 2.5974955 GHz 12.95 dam T2 1 2.5075355 GHz 12.23 dam
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 12,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.37 dBm) ™M1[1] 16.97 dBm)
- 2.5066760 GHz - \ 2.5982750 GHZ]
- 13.996605397 MHz 13.456543457 MHz
QI - SV NPT PR,
v A o
10d 104
1 i
d | P
a f T o
-10 d k -10 de
1
| Y \
20 d - 20 di T
i L g Y BN s NP W
At Y
40 df -40 di
50 d S0 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.586676 GHz 17.37 dam ML 2.508275 GHz 16.37 dam
T 1 25862067 GHz 13.17 dBm Oce Bw 13.396603397 MHz TL L 2,5862567 GHz 9.71 dBm Oce Bw 13.456543457 MHz
T2 1 25996833 GHz 11.46 dam T2 1 2.5097133 GHz 10.57 dam

L it J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz

Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 53 dbm)| MI[1]
- " 2.5963970 GHz - . 2.5
N 17.862137862 MHz T o 17.902097902 MHz
it A Y 7 P
o S la I Walhal Uik 104 : ™
[ f
i 1 i
a o
/ ! |
-1 d L 10 di -
/ ] \
20 d 1 - 20 d : ;
e o Lo ( V)
PN e LA o o ) Ay b A, A
FORR Y ad
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596397 GHz 16.53 dam ML 2,589523 GHz 16.39 dam
T 1 2,584009 GHz 9.62 dBm Oce Bw 17.862137862 MHz TL L 2,584009 GHz 11.59 dBm Oce Bw 17.902097902 MHz
T2 1 2.6018711 GHz 10.86 dam T2 1 2.5019111 GHz 10.52 dam

)i ) ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum

Ref Level 30.00 dém  Offset 12,50 dB & RBW 100 kHz

pectrum vy

Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz

o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.99 dBm)
- 2.59202100 GHz - " 2.5895230 GHZ]
. 4.485514486 MHz N . LI 9.010989011 MHZ
s vy A N 2
10d ] 104 ¥
|
i A { 1
a o 7 1
]
o4 ! o4 /
{ {
20d ).‘ 20d "
v A T
e T B =
40 df -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592021 GHz 15.27 dam ML 2.589523 GHz 16.99 dam
T 1 2,5907622 GHz 10.98 dBm Oce Bw 4,485514456 MHz TL L 2,5885045 GHz 10.43 dBm Oce Bw 9.010969011 MHz
T2 1 2.5052478 GHz 10.00 dam T2 1 2.5975155 GHz 10.00 dam

)i ] L.

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum ry

Ref Level 30.00 dém  Offset 12,50 dB & RBW 300 kHz

pectrum

Ref Level 20,00 dém  Offset 12,50 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.77 dBm) 13.68 dBm)
- 2.5888640 GHz - 2.5966760 GHZ]
Y 13966635367 MHz - 17.942057942 MHz
y Y\ oh, A L s . I
104 i e g SV T W WLV 104 PR L s
i | |
od T I 0 di
| ! ! I‘
-10 df r -10 d t
] \ T
20 d i | 20 d - -
. "o b - ‘.\.‘( TRV B
- RR B = V A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.588864 GHz 15.77 dam ML 2.505676 GHz 13.68 dam
T 1 25862067 GHz 8.62 dBm Oce Bw 13.366633367 MHz TL L 2,584009 GHz 9.15 dBm Oce Bw 17.942057942 MHz
T2 1 2.5996533 GHz 10.22 dam T2 1 2.601951 GHz 9.40 dam

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
Spectrum || Spectrum "y
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 d!ﬂ!‘%‘” PURIOUS INE_ABS PABS n 20 th‘n‘P' 'PIIH[IN IS_LINE_ABS PASS
10 dem “ 10 dBm |
I |
0 dem ] \ 0 dBm J
-10 dém : -10 dém ’ \_|
o0 Aam f L -20 dem T
SPURIOUS_LINE_ABS
-30 dBm o cem
B .\
40 dBm
0
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | AUmit 2,685 GHz 2.690 GHz 100.000 kHz 2.68569 GHz 23.56 dBm -6.44 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49012 GHz -38.92 dém -13.92 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -15.50 dBm -5.50 dB
2.490 GHz 2.495 GHz 1.000 MHz 249457 GHz -26.34 dBm -13.34 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69112 GHz -27.68 dBm -17.68 d&
2:495 GHz 2.496 GHz 50.000 kiz 2.49600 GHz -16.08 dém -3.08.d8 2,695 GHz 2.696 GHz 1,000 MHz 2.69501 GHz -39.16 dBm -26.16 dB
2,498 GHz 2.501 GHz 100,000 kHz 2,49539 GHz 24.04 dém -5.06 dB .606 GHz 2.715 GHz 1.000 MHz 2.60801 GH2 39.95 dBm 1485 B
.
il ] N [ 2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru uf Spectrum "y
Ref Level 30.00 dBm  Offset 16,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dh!‘%‘” EPURIOUS INE_ABS PABS 20 db’_‘LI‘P SPURIOUS _LINE _ABS PASS
ilelBon
10 dem j e e
0 dBm r -l dem i‘
’ 110 dem
-10 dBm i \ \_l
o0 dam ! -20 dBm I
SPURIOUS_LINE_ABS \
e -30 dem
e ! ~ ey
| omenameet 40 dBm
50 dem
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68830 GHz 10.79 dBm -19.21 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49032 GHz -32.03 dém -7.03 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -24.06 dBm -14.06 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49482 GHz -22.18 dém -9.19 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -25.08 dBm -15.08 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49600 GHz -26.20 dém -13.20 dB 5 595 CH= 2896 GHz 1,000 MHz 260524 GHz 31 44 dBm a4 de
2,498 GHz 2.501 GHz 100,000 kHz 249938 GHz 9,92 dém -20.07 d& > 856 GHz 5716 GHz 1,000 Mz 555683 GHe ~31.52 dbm aE2 db
.
I 1 i
Date: 19.APR.2022 18:32:51 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
ectrum ==l s um A
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.50 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
20 dhipe _BPURIOUS LINE_ABS pABS A1 20 chiRe -pumlpi IS_LINE_ABS PASS
10 dBm {| 10dBm L
l 1
0 dem 0 dem ’
-10 dBm \ -10 dBm \_|
o dam, | L -20 dem i
SPURIOUS_LINE_ABS |
-30 dBm J 0 cém
B ™,
-40 dem =
-50 dam
-60 dem
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | Rangeup | RBW | Fragusncy | powerabs | Alimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68968 GHz 23.92 dbm -6.08 dB
2.475 GHz 2.490 GHz 1.000 MHz 2,49006 GHz -39.10 dBm -14.10 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -17.27 dBm -7.27 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49494 GHz -26.62 dém -13.62 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -29.55 dem -19.55 d&
2:495 Gz 2496 Gz £0.000 kHz 249553 GHz -18.73 dém -573de 2,695 Gz 2.606 GHz 1,000 MHz 2.69501 GHz -39.73 dbm -26.73 dB
2,496 GHz 2.501 GHz 100,000 kHz 249532 GHz 23.49 dBm -6.51 dB 5696 GHz 2.715 GHz 1.000 MHz 2.65801 GHz 40,54 dBm 1654 B
Y
i - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 16,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem:
0 dBm
-10 dam \_|
20 daam, T
SPURIOUS_LINE_ABS
—
[™ S
I e W -40 dBm
—
50 dem
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68560 GHz 9.64 dBm -20.36 db
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2.715 GHz 3,000 GHz 1.000 MHz 2.99765 GHz -41.18 dBm -16.18 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.95278 GHz -41,27 dém -16.27 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.95526 GHz -36.61 dBm -11.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -36.66 dBm -11.66 d&
7.000 GHz 10,000 GHz 1.000 MHz 9.18289 GHz -37.60 dBm -12,60 dB 7.000 GHz 10,000 GHz 1.000 MHz 9,17039 GHz -37.71 dBm -12.71 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80826 GHz -36.13 dBm -11.13 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.69126 GHz -36.10 dBm -11.10 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61030 GHz -32,49 dBm -7.49 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60080 GHz -32,52 dBm -7.52 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24324 GHz -33.80 dBm -8.80 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.27423 GHz -33.71 dBm -8.71 dB
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Speé 1
Ref Level 0.00 dém  Offset 16.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 ddme—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS_
R N LA AN e, A
-40 dB -
e
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -42.42 dBm -17.42 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46265 GHz -41.69 dBm -16.69 dB
2,715 GHz 3,000 GHz 1,000 MHz 2,96318 GHz -41,28 dBm -16.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.04326 GHz -36.42 dBm -11.42 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.38019 GHz -37.62 dém -12.62 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.92876 GHz -36.13 dBm -11.13 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.60230 GHz -32.29 dBém -7.29 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.24774 GHz -33.73 dBém -8.73 d&
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